
Enhanced Primary Treatment during Wet Weather Flow by Metal-

based Coagulants and Ferrate: Coagulation Optimization, 

Disinfection Kinetics Study, and Micropollutants Oxidation 

 

  

 

 

 

 

 

 

 

By  

Abdul  Rahim Al Umairi 

 

 

 

A thesis submitted in partial fulfillment of the requirements for the degree of 

Doctor of Philosophy 

in 

Environmental Engineering 

 

 

Department of Civil and Environmental Engineering 

University of Alberta 

 

©Abdul Rahim Al Umairi, 2020 

 



ii 

 

Abstract 

 

Wastewater during wet weather flow (WWF) is highly loaded with various pollutants including 

suspended solids, microorganisms, inorganics, organics, and micropollutants. My research 
[...]
Gasperi et al. 2008, Li et al. 2004). CSOs can also be as a relevant source of micropollutants (MPs) 

(pharmaceuticals, personal care products, herbicides and pesticides) as WWTPs (Kay et al. 2016, 

Phillips et al. 2012) and thus imply similar adverse effects on aquatic and terrestrial fauna and flora 

(Shu et al. 2016). Ryu et al. (2014) estimated that physical, chemical and biological processes in a 

WWTP can decrease the MPs in the effluent by 28% as compared to 97% decrease in suspended 

solids and 86% decrease in COD. This relatively low removal sheds the light on the importance of 

screening and modeling approaches to estimate the overall load of MPs in the environment and 

mitigate their cost-prohibitive and impractical quantification (Arlos et al. 2014, Johnson and 

Williams 2004, Launay et al. 2016, Mutzner et al. 2016, Tolouei et al. 2019).  

In wet weather conditions, El Samrani et al. (2008a) demonstrated that the aluminum-based 

coagulant PACl was more efficient than FeCl3 for CSO treatment. It had a lower optimum dose 

and allowed a pronounced reduction of turbidity and associated metals such as copper, lead, zinc 

and chromium. Gibson et al. (2016) reported a similar effect on turbidity removal with alum 

coupled with a cationic polymer; yet, no major impact on TSS removal or percent ultraviolet 

transmittance (% UVT) was observed.  

The addition of a coagulant that comes as a natural or synthetic polymer or a metal salt, 

initiates the colloidal destabilization and aggregation resulting in the formation of larger particles 

able to settle out. Different mechanisms can be involved in the particles removal depending on the 

water quality and coagulant dose (Pourrezaei et al. 2011). Particularly, during coagulation with 

aluminum-based salts, the salt hydrolysis product is responsible for particle destabilization (Exall 

and Marsalek 2013). Two important precipitation reactions take place when alum is added to the 



61 

 

wastewater. The first one occurs between alum and calcium bicarbonate and produces aluminum 

hydroxide precipitate that can enmesh and remove colloids (equation 3.1). The second one occurs 

between alum and phosphorus and produces insoluble aluminum phosphate (equation 3.2) (Cao et 

al. 2010). 

𝑨𝒍𝟐(𝑺𝑶𝟒)𝟑 ∙ 𝟏𝟖 𝑯𝟐𝑶+ 𝟑 𝑪𝒂(𝑯𝑪𝑶𝟑)𝟐 ↔  𝟑 𝑪𝒂𝑺𝑶𝟒 + 𝟐 𝑨𝒍(𝑶𝑯)𝟑 + 𝟔 𝑪𝑶𝟐 + 𝟏𝟖 𝑯𝟐𝑶   (3.1) 

𝑨𝒍𝟑+ + 𝑷𝑶𝟒
𝟑− ↔ 𝑨𝒍𝑷𝑶𝟒                (3.2) 

Following coagulation, larger particles or flocs are formed during flocculation by colloidal 

aggregation. This process is induced by mixing and polymer addition to strengthen the formed 

flocs (Young et al. 2000). Settling entails the separation of solids from the liquid and is the last 

step in the process. In real applications, settling can take place in sedimentation tanks often 

enhanced by plate settlers that promote the large surface area and short settling distance. While the 

role of plate settlers is to maximize the particles removal, their efficiency remains a function of 

their geometric design, the wastewater quality and flow conditions (Sarkar et al. 2007).  

To the best of our knowledge, no study on the treatment of wet weather primary influent (PI) or 

CSO has comprehensively addressed the upscaling of coagulation conditions and the evaluation 

of process control indicators. Most studies were limited to the bench or pilot-scale levels (El 

Samrani et al. 2008b, Exall and Marsalek 2013, Li et al. 2003, Zhu et al. 2007). Evidence of full-

scale application of the optimum coagulant dose is also scarce in the literature (Baghvand et al. 

2010, El Samrani et al. 2008b, Guida et al. 2007, Wang et al. 2015b). Few studies only evaluated 

the performance of disinfectants at a full-scale level using performic acid and peracetic acid 

(Chhetri et al. 2016, Chhetri et al. 2015, Chhetri et al. 2014). In this study, we undertook a practical 

approach towards the EPT of CSO to maximize the output, i.e. the quality of the effluent, while 

minimizing the chemical input.  



62 

 

The main objective of this work was to evaluate the performance of different coagulants and 

coagulant aids for the enhanced primary treatment of municipal wastewater during wet weather 

conditions at a bench-scale level. The application of those compounds at a full-scale level was 

investigated in order to optimize the EPT at the WWTP, its online process control, and the overall 

discharge of suspended solids and ortho-phosphate into the receiving environment.  

3.2 Material and methods 

3.2.1 Wastewater  

Samples of municipal wastewater were collected in 20 L plastic pails from the influent 

stream (i.e., primary influent (PI)) to the Enhanced Primary Treatment (EPT) unit of a WWTP in 

central Edmonton between November 2016 and March 2017 and between August and October 

2017 (Figure 3.1). The collected grab samples of PI during wet weather flow were transported to 

the laboratory for a preliminary characterization for TSS. During dry weather, PI samples were 

diluted with deionized water to the desired TSS concentration to emulate the average TSS value 

during wet weather flow. The obtained wastewater was immediately used in the 

coagulation/flocculation experiments.  

 

Figure 3. 1 Simplified representation of the EPT system. 

 

 



63 

 

3.2.2 Coagulants and polymers  

All coagulants and chemicals used in the laboratory analyses were purchased from Fisher 

Scientific, except PACl which was obtained from ClearTech in the form of a stock solution of 4.6 

mol/L. Polymers were purchased from SNF Inc., BASF, Kemira and AS Paterson. Stock solutions 

of coagulants and polymers were prepared in the laboratory by dissolving the respective solutes in 

deionized water to the desired concentration; they were then stored at 4°C for up to four days until 

used in the jar test.  

3.2.3 Jar test 

During the coagulant and polymer optimization studies, three B-KER2 Jar Test apparatuses 

with 3-inch wide Phipps & Bird stirrers were used for each mixing condition to cater for duplicate 

test runs. Jars and stirrers were thoroughly cleaned with a phosphate-free detergent and rinsed with 

deionized water before and after each use. At the beginning of each experiment, jars were filled 

with 2 L of homogenized wastewater, then the designated doses of coagulants and polymers were 

consecutively added to the jars before turning the impellers on. In all experiments, one jar remained 

free of chemical addition to represent the effect of mixing only. Rapid and slow mixing were 

performed sequentially before stopping the impellers and carefully removing the stirrers in each 

apparatus to avoid any media disturbance. Settling was then allowed for one hour after which the 

supernatant was collected with syringes immersed at 2 inches below the surface. Samples were 

stored in dark glass bottles at 4°C for analysis.  

A 23 factorial design was adopted to determine the impact of rapid and slow mixing 

conditions and coagulant doses on the coagulation/flocculation process of the wastewater (Table 

3.1). These factors were selected due to their influence on the destabilization and aggregation 

process as well as their easy manipulation at a bench-scale level. Keeping in mind that these factors 



64 

 

are among the most important ones impacting the coagulation/flocculation efficiency and that 

various other factors have also been studied such at pH and temperature (Afzal et al. 2011, Chelme-

Ayala et al. 2012, Chelme-Ayala et al. 2011, Pourrezaei et al. 2010). In total, there were four 

replicates for each measurement performed in the factorial design. Three different coagulants were 

tested: alum, PACl and FeCl3.  

Table 3. 1 Details of the 23 factorial design used for the coagulants assessment. 

Factor High Level Low Level 
Rapid Mixing Gt  68400 (300 rpm – 3 min)  9300 (150 rpm – 1 min) 

Slow Mixing Gt 27600 (30 rpm – 20 min)  6000 (15 rpm – 10 min) 

Coagulant Dose  125 mg/L Alum (10.14 mg Al/L) 

105 mg/L PACl (10.14 mg Al/L) 

61 mg/L FeCl3 (20.95 mg Fe/L)  

50 mg/L Alum (4.05 mg Al/L) 

42 mg/L PACl (4.05 mg Al/L) 

24 mg/L FeCl3 (8.38 mg Fe/L)  

 

Literature was screened to identify the most common applicable doses of alum in the 

treatment of wet weather PI. In general, doses ranged between 25 and 200 mg/L, with 100 mg/L 

alum being identified for maximum COD removal and % UVT (Gibson et al. 2016, Jung et al. 

2015, Wang et al. 2015b). Accordingly, the alum doses decided upon in this study were 50 and 

125 mg/L as they represent a reasonable range of values. Metal-equivalent doses were then 

calculated to identify the corresponding doses of PACl and FeCl3 (Table A.1). They were 

elaborated based on the molar equivalent for the consumption of the same amount of alkalinity 

(equation 3.1 and 3.3), according to which 2 moles of FeCl3 are equivalent to 1 mole of alum. 1.25 

mg/L cationic polymer was also uniformly added in all jars along with the coagulant. Two levels 

of rapid mixing with Gt values 68400 and 9300 and two levels of slow mixing with Gt values 

27600 and 6000 were applied. Where "G" is the velocity gradient and "t" is the mixing time. 

Conversions from rpm-min to Gt are presented in Table A.2. 



65 

 

𝟐𝑭𝒆𝑪𝒍𝟑 + 𝟔 𝑯𝟐𝑶 + 𝟑 𝑪𝒂(𝑯𝑪𝑶𝟑)𝟐 ↔  𝟑 𝑪𝒂𝑪𝒍𝟐 + 𝟐 𝑭𝒆(𝑶𝑯)𝟑 + 𝟔 𝑪𝑶𝟐 + 𝟏𝟐 𝑯𝟐𝑶        

(3.3) 

Eight anionic polymers (labeled A to H) and one cationic polymer were arbitrarily selected 

and their performances as coagulant aids were evaluated at a bench scale using a jar test with alum 

as the primary coagulant (Table A.3). Similar mixing conditions were applied with all polymers 

were uniformly injected with alum. After one hour of settling time, samples were collected from 

the supernatant. They were screened for TSS, turbidity and ortho-P. The polymer that revealed the 

highest removals was selected and investigated under a range of dose combinations to identify the 

optimum condition for full-scale operation. All polymers were prepared from stock solutions and 

applied with a ratio of 100:1 as coagulant: polymer. 

3.2.4 Full-scale application of alum/polymer  

Different dose combinations of alum and polymer were tested at the existing EPT plant at 

the WWTP. The coagulant was dosed with mixing in the channel connected to the primary clarifier 

and the flocculent was dosed downstream with mixing in the channel connected to the flocculation 

chambers (Figure 3.1). Settling took place in the primary clarifier equipped with plate settlers for 

a retention time of approximately one to two hours. 

3.2.5 Analytical methods 

Samples were analyzed according to the Standard Methods for the Examination of Water 

and Wastewater (2012) for TSS (APHA (2012): Method 2540 D, using 0.45 µm filter paper), and 

COD (Method 5220 D). HACH method was used to measure ortho-P in filtered samples (HACH 

8114 based on Standard Method 4500-P C). pH and turbidity were determined using Accumet 

Research AR20 pH/conductivity meter (Fischer-Scientific) and T-100 handheld Oakton Turbidity 

meter, respectively. UV absorbance (UVA) was measured at 254 nm using Thermo Scientific 



66 

 

GENESYS 10S UV-Vis Spectrophotometer, and the % UV Transmittance (% UVT) was 

calculated using Equation 3.4. Data was analyzed using Microsoft Excel® which was also used to 

run the Three-Factor ANOVA statistical test.  

% UVT = 100 x 10-UVA               (3.4) 

3.3 Results and Discussion 

3.3.1 Wastewater quality  

As part of this study, samples of PI during real wet weather conditions were collected at 

different rain occasions and analyzed for TSS. The average obtained TSS value was 150 mg/L. 

Accordingly; during dry weather, PI samples were diluted with deionized water to emulate real 

wastewater in wet weather flow. Also, under wet weather conditions and a flow rate of 1000 MLD, 

the recorded turbidity and ortho-phosphate values were 128 NTUs and 6.6 mg PO4
3-/L 

respectively, while at a lower flow rate of 276 MLD, those values increased to 212 NTUs and 12.7 

mg PO4
3-/L. The sampling period extended for two years with a total of 12 samples. Details on all 

parameters are included in Table 3.2. 

Table 3. 2 Water quality parameters of the untreated diluted primary influent (PI) used in the 

bench-scale experiment and the influent wastewater to the WWTP in the full-scale runs. 

  pH Turbidity 

(NTU) 

TSS 

(mg/L) 

% 

UVT 

COD 

(mg O2/L) 

Ortho-P 

(mg PO4
3-/L) 

Bench-

scale 

Range 7.17-7.88 43-110 98-167 N.M. 160-361 2.10-6.35 

Average 

(±STDEV) 

7.38  

(±0.22) 

88 

(±22) 

137  

(±29) 

N.M. 293 

 (±71) 

4.48 

(±1.88) 

Full-

scale 

Range 6.71-7.29 87-192 138-364 33-57 N.M. 0.88-11.10 

Average 

(±STDEV) 

7.13  

(±0.16) 

150 

(±31) 

224 

(±59) 

44  

(±6.85) 
N.M. 6.54 

(±2.44) 



67 

 

*N.M. = Not measured 

 

3.3.2 Performance assessment of coagulants  

In general, the capacity of each coagulant to eliminate pollutants varied with the dose and 

mixing conditions. Neither mixing conditions nor coagulant type and dose affected the final pH of 

the wastewater which dropped slightly upon coagulant addition. At lower coagulant doses, the pH 

ranged between 6.90-7.21 for alum, 7.16-7.34 for PACl and 7.11-7.29 for FeCl3. At higher 

coagulant doses, the pH of treated samples ranged between 6.35-6.99 for alum, 6.85-7.21for PACl 

and 6.74-7.10 for FeCl3.  

According to Figure 3.2, turbidity removal ranged widely between 75% and to 96%. Indeed, 

alum and PACl showed comparable performance in the removal of turbidity and achieved 95% 

and 96% removals respectively compared to 85% by FeCl3 at the high dose. It was also noticeable 

that higher coagulant doses achieved higher turbidity removal with the best performance attained 

at the low level of rapid mixing and slow mixing.  

Results of TSS removal indicated that all three coagulants showed comparable efficiencies 

with the best removal achieved at the low level of rapid mixing and high level of slow mixing. At 

low doses of coagulants and optimal mixing conditions, FeCl3 removed 95% of TSS while alum 

and PACl attained ≥ 98% removal.  Mixing showed different impacts on TSS removal with PACl 

mainly because the flocs formed with PACl are more sensitive to breakage, and their settling 

velocity changes inversely with Gt (Dempsey et al. 1985, Yu et al. 2009). The best removal of TSS 

by both dose levels of PACl was achieved at the low level of rapid mixing and high level of slow 

mixing while the lowest removal attained at the high level of both rapid mixing and slow mixing. 

This might be ascribed to that PACl form hydroxide flocs rapidly and extensive rapid mixing leads 

flocs breakage thus inhibiting suspended solids removal (Wang et al. 2015a). In contrast, higher 



68 

 

slow mixing promotes larger flocs formation with higher settling velocities resulted in better 

removal of suspended solids. It is worth noting that in all cases, the final recorded TSS value was 

less than the target value set by the WWTP (30 mg/L).  

With COD removal, the tested coagulant doses and mixing conditions turned out to have 

different effects. The condition of low-level rapid mixing with high-level slow mixing was 

consistently the most favorable for all three coagulants at the low dose level. At the low dose level, 

the tested coagulants achieved comparable removal of COD while at a high dose level, PACl in 

most cases revealed better COD removal reaching up to 79%. In fact, PACl is expected to exceed 

alum as it is a pre-polymerized coagulant that brings pre-formed stable aluminum hydroxide 

polymeric species to the matrix upon its addition. These species are also formed when alum is used 

and they are the product of alum hydrolysis (Jiang and Graham 2010). Yet, with PACl application, 

they are readily available for a longer time which justifies their higher potential for charge 

neutralization. Studies have demonstrated that for these reasons, PACl has a high capacity to 